
4

CM009215

CM007205

CM007206 2

16X

3

8X

1

16X

4

16X

2

INSTALLATION:

REMOVE OEM CONSOLE OR CENTER SEAT DEPENDING ON TRIM LEVEL 1.
EXPOSIING THE "U" SHAPED MOUNTING BRACKETS.
REMOVE OEM “U” SHAPE FRONT AND REAR BRACKETS TO THE FLOOR / 2.
TRANS HUMP. RETAIN THE OEM HARDWARE
LOOSELY ATTACH CM007205 & CM007206 TO THE VEHICLE USING OEM 3.
HARDWARE. CM007205 GOES TOWARDS THE FRONT OF THE VEHICLE
NOTE. DEPENDING ON THE EQUIPMENT BEING MOUNTED IT MAYBE 4.
EASIER TO ATTACH CM009215 TO THE OTHER EQUIPMENT BEFORE 
MOUNTING ONTO THE RESPECTIVE CM007205 & CM007206 BRACKETS.
ATTACH CM009215 TO CM007205 & CM007206 USING GSM33001 (8X) 5.
& GSM31005 (8X)
FULLY TIGHTEN ALL HARDWARE6.

ITEM 
NO. QTY. PART NUMBER DESCRIPTION

1 16 GSM30023 NUT 1/4-20 HEX FLANGE SERRATED ZP, BLK

2 16 GSM31005 WASHER, 1/4 FLAT ZP, BLACK

3 8 GSM31026 WASHER 1/4 LOCK ZP BLK

4 16 GSM33001 SCREW 1/4-20 x 3/4" HHCS ZP BLK

8 1 C-M37-INST INSTALLATION INSTRUCTION SHEET

75 JACKSONVILLE RD,
WARMINSTER, PA. 18974
1-800-524-9900

SIZE

SCALE: 1:4 SHEET 1 OF 1

DO NOT SCALE DRAWING

WEIGHT (LB):   17.06

TITLE:

DWG.  NO.
C-M-37-INST

REV

A 5-18

HAVIS, INC.

F SERIES EXPEDITION TUNNEL TRACK 
INSTALLATION


	Sheet1
	Drawing View1


